803170661 GE18LR1/2EDOMD 803105405 JOINT

,803170661 GE18LR1/2EDOMD 803105405 JOINT

Category:

Description

803170661 GE18LR1/2EDOMD 803105405 JOINT

序号 零件号 版本 中文名称 英文名称 数量 备注 装配备注
1 225600652 前轮焊接 Front drum 1
2 225600468 支撑轴 Support axes 2
3 805000040 螺栓M16×60 Bolt 24 GB/T5783-2000
4 805300011 垫圈 16 Washer 24 GB/T 93-1987
5 225600469 轴承座 Bearing seat 2
6 805300014 垫圈 10 Washer 16 GB/T93-1987
7 805000043 螺栓 M10×30 Bolt 16 GB/T 5783-2000
8 803164186 O型密封圈φ224×5.3 O-ring 2 GB/T3452.1-2005
9 225600470 轴承端盖 Bearing end cover 2
10 805300010 垫圈 8 Washer 20
11 805000017 螺栓 M8×25 bolt 20 GB/T5783-2000
12 225600471 压盖 Lid 2
13 800511356 轴承352128 Bearing 2 GB/T299-1995
14 803164195 油封B150×180 Oil seal 2 GB/T13871-1992
15 801100336 黄油嘴M10X1 Grease Nipple 2 JB/T7940.1-1995
16 225600472 盖板 Cover 2
17 805001954 螺栓M20×130-10.9 Bolt 805001954 16
18 805201518 螺母M20 NUT 16 GB/T6182-2000
19 805300112 垫圈 20 Washer 20 16 GB/T97.1-2002
20 225600473 调整垫 Adjust shim 2
21 225600474 调整垫 Adjust shim 4
22 225600475 调整垫 Adjust shim 8
1 225600653 后轮焊接 Rear drum welding 1
2 805300010 垫圈 8 Washer 12
3 805000017 螺栓 M8×25 bolt 12 GB/T5783-2000
4 225600472 盖板 Cover 2
1 225600309 变速箱装配 Gear box assembly 1
2 225600256 3Y252J 驱动桥 1
3 805300021 垫圈24 Washer 8 GB/T97.1-2002
4 805201509 螺母M24 Nut 8 GB/T6170-1987
5 805001996 螺栓 M24×280 BOLT 8 GB/T5782-2000
6 805002117 螺栓M14X1.5X45 Bolt 4 GB5785-2000
7 226800502 锁片 Lock plate 2
8 226800497 锁片 Lock plate 2
9 805201527 螺母M14X1.5 Nut 4 GB/T889.2-2000
10 800302334 传动轴总成 Gimbal Shaft 1
11 800511374 钢丝 Wire 8
12 226800248 螺钉 Bolt 8